'MASTER PLAN FOR A SPECIAL ECONOMIC
ZONE IN NAGPUR CITY

A DISSERTATION
Submitted in partial fulfiliment of the
requirements for the award of the degree
: of
MASTER OF URBAN AND RURAL PLANNING

By

DEPARTMENT OF ARCHITECTURE AND PLANNING
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE
ROORKEE -247 667 (INDIA)

JUNE, 2009



CERTIFICATE

Certified that this report entitled “MASTER PLAN FOR A SPECIAL ECONOMIC
ZONE IN NAGPUR CITY”, which has been submitted by Mr. AMOL RAMESH
GONDANE, in partial fulfillment of the requirements for the award of the degree of
MASTER OF URBAN AND RURAL PLANNING, submitted in the Department of
Architecture and Planning, Indian Institute of Technology Roorkee, Roorkee is the

[...]
Network of distribution system is planned on the basis of closed loops, so that
a specific pocket gets water from two or three points, incase one pipe is under

repair entire distribution system will not be affected.
Zones shall be provided with necessary provisions of inter-connection.

The water requirements in various loops are calculated on the basis of norms
and guidelines for different sectors. The diameters ‘of pipes are then calculated

keeping the velocity within permissible limits of 1 m/s to 2 m/s.

The network consists of a main Core loop supplying the main water to various

laterals, sub-laterals and branch loops of various zones as per requirement.
Head loss is calculated on the basis of Hazen and William's formula.
FIRE HYDRANT

External fire hydrant, double outlet, stand post type, as per IS 908 have been

provided on main water supply distribution lines at strategic locations as per

requirement and as 60 to 90 M center to center as per requirement. Fire brigade

inlet/outlet connections shall be provided on each fire static water tank.

73



6.8

SEWAGE SYSTEM

The entire township has been divided into three zones to economize the design

of the sewage collection system with the provision to have a common treatment plant.

The main components of the sewage systems to be designed are:-

6.8.2

Domestic effluent collection system

Common treatment plant for treatment for all types of sewage/effluent.
SCOPE OF WORK

Collection and conveyance network

Sewage Treatment Plant

Re-use and disposal (Treated Sewage Effluent network for Landscaping &

Irrigation)
APPROACH FOR PLANNING

Considering the nature of activities to be conducted and the type of buildings

to be developed within the master plan, our efforts in the approach for the planning of

various systems, shall include the following considerations:

1.

Efficient disposal from of sewage from each plot/unit/building.
To plan the systems in such a way as to minimize the energy requirements.
To make the entire system efficient and cost effective.

To have proper operation and  maintenance system, which could be

controlled centrally and efficiently.
To create minimum nuisance and disturbance to the environment.

To assist in the development and aesthetic value of the environment and

landscaping of the project.

To recycle and reuse the products as maximum as possible

75



6.7.9 MATERIALS

Considering the geological formation of soil as salty silt and/or murram and

steep slopes at certain places, the pipes of following materials are suggested:

1.

For rising main and for pipes of main distribution core, loops etc having dia

100mm and above.
i) D.I pipes as per 1.5:8329-1.994

ii) C.I. class-LA pipes with pre-molded rubber tighten joints as per IS:
1536 -1976

iii) Vertically C.I. double flanged pipes as per IS:1537 -1976
iv)  C.L S/S fittings as per IS: 1538 -1976
For pipes 80mm dia and below G.I pipes medjum class as per 1S:1239 -1982

PVC pipes for 90mm outer dia (O.D) and lesser in distribution system with
proper protection and of pressure rating 4 Kg/cm2 - 10Kg/em?2 as per 1S:4985
-1988

Double flange gate valves of dia 80mm and above as per IS: 780 -1984
Full way valves up to 60mm dia as per 1S: 778 -1984

CI Pipe for Rising Main

Mainly Butterfly valves in the distribution system

Non return Valve in rising main

74



8. To use Standard Engineering Practices.

6.8.3 DESIGN PARAMETERS

Table 6.11: Design Parameters for Sewerage System ‘

Sr. no. | Parameters Norms Used
1 Sewage 80% of Domestic
Water Supply
2 Peak Flow 3 x Average flow
3 Min. velocity of flowin pipes flowing half full | 0.60 m/séc
4 Max. velocity of flow 3.00 m/sec
5 Flow conditions in pipes up to 400 mm 0.50 full running
6 Flow conditions in pipes from 450-900 mm 0.80 full running
7 Minimum depth of Sewer
+ For Branches 1.5M
« For laterals, mains and truck sewer I5M
As per site conditions, the pipe may be laid on
concrete anchor blocks
8 Infiltration Factor Add 8.33% of
' Average discharge (for
surface run off, subsoil
water conditions etc.)
9 Formula for calculation for design of sewer lines | Manning's formula

Source. Compiled by author by analysis

6.8.4 CALCULATIONS OF SEWAGE GENERATED

Norms used for the domestic sewage is 80% of the water for domestic consumption.

Table 6.12: Summary of Capacity for Sewerage System

110 MLD

Total Daily Domestic Water Requirements
Total Daily Domestic Sewage Generated $8 MLD
Proposed Capacity of Domestic STP 88 MLD

76



8. To use Standard Engineering Practices.

6.8.3 DESIGN PARAMETERS

Table 6.11: Design Parameters for Sewerage System-

Sr. no. | Parameters Norms Used
1 Sewage 80% of Domestic
Water Supply
2 Peak Flow 3 x Average flow
3 Min. velocity of flow in pipes flowing half full | 0.60 m/sec
4 Max. velocity of flow 3.00 m/sec
5 Flow conditions in pipes up to 400 mm 0.50 full running
6 Flow conditions in pipes from 450-900 mm 0.80 full running
7 Minimum depth of Sewer
¢ For Branches 1.5M
« For laterals, mains and truck sewer 1.5M
As per site conditions, the pipe may be laid on
concrete anchor blocks
8 Infiltration Factor Add 8.33% of
Average discharge (for
surface run off, subsoil
water conditions etc.)
9 Formula for calculation for design of sewer lines | Manning's formula

Source: Compiled by author by analysis

6.8.4 CALCULATIONS OF SEWAGE GENERATED

Norms used for the domestic sewage is 80% of the water for domestic consumption.

Table 6.12: Summary of Capacity for Sewerage System

Total Daily Domestic Water Requirements

110 MLD

Total Daily Domestic Sewage Generated

88 MLD

Proposed Capacity of Domestic STP

88 MLD

76



6.8.5 COLLECTION AND CONVEYANCE SYSTEM

From the study of the contours of the site, it has been observed that the terrain
is sloping gently and from North to South - East, with minimal variation of ground
levels. Efforts have been made in planning the sewerage system in such a way, to
utilize the natural slopes, to provide an economical system, and that the entire sewage
should flow due to gravity as maximum as possible. Intermediate pumping may be

required at certain locations as per final detailing.

Sewage generated by individual units are conveyed by branch lines which falls
into the nearest sub-lateral, and then is conveyed to the lateral lines and finally to the
main trunk lines, These trunk sewer lines finally -carry the entire sewage to the

Sewage Treatment Plant.
6.8.6 MATERIALS
1. Pipes

i) R.CC. Pipes Class NP2 : For dia 200mm and above as per 1S:458, for normal

slopes and good soil conditions

i) R.C.C. Pipes Class NP3 : For dia 300mm and above as per 1S:458 for heavy

loading and bad soil condition.

iii) R.C.C. Pipes Class NP4 : For dia 1000mm and above as per 1S:458 for heavy

loading and bad soil and on 60m wide road.

iv) All RCC pipes to be laid as per LS: 873-1985 and as stipulated in Manual on

Sewerage and Sewage Treatment.

V) C.I Pipes Class LA as per 1.S: 1536 : For exposed pipes and for crossings as

per site requirements according to provision in IS: 1536
2. Manholes
i) Size
a) Rectangular manhole of size 900X800 mm up to 1 M depth

b) Rectangular manhole of size 1200X900 mm up to 1.5 M depth
77



c) Circular of size 1400 mm dia. for depth 1.5m and above or as may be

required.
ii) Depth
On trunk, lateral, sub-lateral branch line = I.Sm {(minimum)
iii) Manhole Spacing

Distance of 30-60 metres on sewer lines, depending on dia of pipe and plot

sizes.
iv) Manhole covers

a) Medium duty for manholes on service roads, haying approximate total

weight of frame and cover as 116 Kg.

b) Heavy duty for manholes on main roads, having frequent hea'vy traffic,

with approximate total weight of frame and cover 170-208 Kg.
3. Vent Pipes

Vent pipes are provided at the first manhole on every branch and at places

where found necessary.
4. Drop Connections

Drop connections for branch sewer lines upto 300mm dia, to be provided for
difference of invert levels of 600mm in main sewer lines and branch sewer lines. For
pipes above 300mm dia, the drop can be avoided by giving steps/ramps in the

successive manholes.
6.8.7 LAYING & JOINTING OF PIPE

The pipe shall be laid as stipulated in 1.5:783-1983. After setting out the pipes
the collars shall be centered over the joint and filled in with tarred gaskin, so that
sufficient space is left on either side of the collar to receive the mortar. The space
shall then be filled with cement mortar 1:2 (1 cement: 2 fine sand) and caulked by
means of proper tools. All joints shall be finished at an angle of 45 degree to the

longitudinal axis of the pipe on both side of the collars neatly.
78



6.8.8 PIPE BEDDING

All pipes laid in underground trenches shall be provided with proper bedding.
The bedding shall be decided on site conditions such as type of soil and its extent of

water contents, super imposed load etc.

6.8.9 SEWAGE TREATMENT PLANT

Capacity of Sewage Treatment Plant : 88 MLD
Space Requirements : 5.3 ha Approx.
Available for recycling : 18.4 MLD (Approx.)

6.8.10 PROCESS DESCRIPTION

The main criteria for treatment of domestic -effluent is its bio degradability,
made possible by the existence of a balance of nutrients for the bacteria and

characterized by its biological oxygen demand (BOD),

Treatment of the effluent is proposed to be performed by aerobic biological
process. The process is designed to induce the growth of bacteria, which by physical
and physicochemical action retain the organic pollution and live on it. This growth is
obtained by putting a bacterial culture disposal as a flock in suspension in the effluent
inside a stirrer, i.e. aeration tank. Stirring in the aeration tank is required to avoid
settlement of the aeration tank is required to avoid homogenous the mixture of the

bacterial floc and the effluent called mixed liquor.

Wastewater will be collected in raw effluent collection sump. Manually
cleaned bar screen will be installed to screen any large pieces within the sump. From
the sump the wastewater will be pumped via two submersible solids handling pumps
(1 working + 1 standby) into adjoining equalizatidn tank on a controlled rate via a

flow-regulating box.

From equalization tank effluent flow by gravity into adjoining aeration tank on
a controlled rate via a flow-regulating box. Grit collected at the bottom of sump is

removed by pumps.

79



In the aeration tank wastewater will be mixed with microorganisms in
presence of dissolved oxygen. Microorganisms will assimilate organic impurities. The
mixed liquor suspended solids will be maintained at levels of 3500 mg/lit to 4000
mg/lit. The bottom of the aeration tank will be supplied through two positive
displacement (roots type) air blowers located out side the tank. Submerged air
diffusers will provide mixing and oxygen for the needs of microorganisms. The
blowers will be sized to maintain dissolved oxygen level in the aeration tank of

approximately 2 mg/lit.

From the aeration tank mixed liquor will flow by gravity into adjoining -
clarifier tank. The solids will settle in the clarifier tank. A sludge return pump will
provide for pump the settled sludge from the clarifier tank back to the aeration tank.
Clarifier tank will also be provided with skimmer system to pump floating scum back

to the aeration tank to keep the clarifier surface clean.

An overflow weir with scum baffle will be provided in the clarifier to take
treated wastewater out of the clarifier. From the claﬁﬁer treated wastewater will flow
by gravity into adjoining chlorine contact tank/clarified water tank. In this tank
chlorine will be added in the form ‘of calcium or sodium chlorinator. A free residual

chlorine level of 1 ppm will be maintained.

Treated water after chlorine contact tank will be clear, odorless, low BOD
(20mg/15t), low suspend solids and can be used for many non potable applications like

gardening/horticulture purpose etc. or can be disposed directly to public/natural drain.

It is further filtered through Pressure sand filter and activated carbon filter for

further reduction of suspended solids to make it suitable for recycling for irrigation

purpose.

Excess sludge from the clarifier tank will be taken periodically into sludge
holding tank. In this tank sludge will be aerated for self-stabilization. Air will be shut
off periodically and superannuate water will be transferred to the aeration tank
creating stabilized sludge. This stabilized sludge is dried on sludge drying beds and

disposed off profitably by selling in the market or using as manure to the horticulture

purpose.

80



BIBLIOGRAPHY

Books

Mr. Rajkumar S. Adukia, “Manual on SEZ — Developers & units”, Book
Corporation, Kolkata, India.

2. Nirupam Bajpai, “Strengthening Gujarat’s Growth Strategy”
3. S. M. Bhatnag, “Export Oriented Units & SEZ”
Reports
1. City Development Plan of Nagpur — 1986 — 2011
2. Census report on Nagpur district — 2001
3. UDPFI: Urban Development Plans Formulation & Implementation Guidelines
4. Development regulation controls-special planning authority-MIHAN
5. Industries And Mines Department, Gujarat (2003), “Gujarat Industrial Policy-
2003
6. Infrastructure Development Report, “Hi — Tech Theme City — Mathura”

Research papers

1.

2.

Special Economic Zones in India, by K. T. Gurumukhi, Spatio-economic
Development Record, Vol. 12. No.5, September-October 2005.

Urban Development Catalysts, by Praful Gharpure, The Journal of the Indian
Institute of Architects, April 2008.

‘Websites

1.

R-BE I N R o

http://en.wikipedia.org

www.madcindia.org

www.mapsofindia.com

www.nagpuronline.com

www.gidc.gov.in (Gujarat Industrial Development Corporation)
www. sursez.com (Surat Special Economic Zone)
www.mundrasez.com

www.adanigroup.com.

www.sezindia.nic.in (Special Economic Zone, India)
81



(10zzL0)
INVANOD TOWY

= A8 Q3dVd3ad

INYOOH 1
‘ONINNY I '8 FNLOALHDEY 40 INFWIEVAIA

IHSOI HSOLNHSY "¥Q
HONIS INMVYN “¥Q
-A8 A3dIN9O

awvid 110AvD WOLDAS ONISNOH

000wz, X001 WIOL
g 00FE 21| wosos| O34
0082 0R7 1 %0/ | Wosool| 8-3du
009E 007E %51 | WOSO0SI| v-3dAl
HOLDTS ¥ NESLIND | SUNN ONMEMO)
ONITEMO 40 ON| JOONTVIOL | % vIav SdAl

NQa 000¥Z = ONISNOH dNOJAO
000021 = NOIVINdOd TV10L
NOWVZIIODILVYD

%ET=
W OS ¥0L9¥ =
SAVOY 40 VIV

%¥el=

WOS 258v2 =
w3y Onend

%9€=

‘WOS 9549 =
VIAY IVIDHIWWOD

%0 =
‘WOS 87665 =
Y33V N3dO

% lE=
WOSOrLLS =
08r¥Z+09¥S +00BILE =
YIYY TVIINIAIS3Y
‘WDS 09¥S = V¥V TV10L

(200y°6) 1S + 11 - 2004
wrbs gs¢ - 25058400 punci
1 - SIUN JO IBQUINN

P

[©n] D-3dAL
‘WOS 0081€ = V33V WIOL

{10040 ) s + Z| - SO0
wrbs ggs - @BoieA0D punoi
09 - S4UN JO JBqUINN

o]

[owW] 9 -3dAL
% THIE =
WS S0Fé61 =
v3ayv 11iNg V101
sayoay Qg =
wr'bs 00000Z =
vIYV 401038 TVIOL

g INGWILVIS V3V

dN-1V3d8 35N ANV

J0O1D3S V 40 MIIA

QLS

I
W 0001

2018 DIW 304 301035

TVOIdAL

0sL 0os

¢—— avou #o10IMoD IaIM

WoE—3

§— i3 Wo0 T Wz ——3

g
b i _AE%%_%

&—— avos oo 1 IaM W

w [

¢—— avo¥ 3010300 3JAM W T

e
0sz a

L

¢—— QvO¥ ¥OLD3TIOD JaIM W 0E———

0L




(10zz£0)
INVAONOD TOWY

JIAJO0Y 1
"ONINNYTd '8 33NLOIUHDAY 40 INIWLNVAIA

—A8 Q3¥Vd3Idd _Iwﬂmvﬂw_mo__r_,__.ﬂ_‘wu NM =A9 Q3AINO AE& EQI?EV z c—HQ m m w Z~ m D o:

WoooL oS 005 05z 0

OH 001
OIH dO4 JOLD3S DONISNOH

DH 0S°€
TOOHOS
TVNOILLYNS3INI

OH £8°1€
ANVL NOVO3IHVA

TIVH
ALNNWWOD

‘JnlIlL.. \




	Title
	Abstract
	Chapter 1
	Chapter 2
	Chapter 3
	Chapter 4
	Chapter 5
	Chapter 6
	BIbliography



